CATERPILLAR 773

Product name:CATERPILLAR 773

Product series:CATERPILLAR 773 ELECTRIC TRUCK PARTS

Applied to:CATERPILLAR 773 ELECTRIC TRUCK

Product introduction:

CAT 773PARTS
NO. PART NO. DESCRIPTION QTY.
   HUB WHEEL
1 2A-3398 GASKET(FINAL DRIVE) 2
2 2G-4553 PLATE 2
3 2G-6109 COVER 2
4 5D-6792 RING-RETAINING 6
5 5F-0304 PLUG(FINAL DRIVE OIL DRAIN) 2
6 6Y-4119 BEARING-ROLLER 12
7 7D-2626 GEAR-RING(76-TEETH) 2
8 7D-7705 RING-RETAINING 2
9 7D-7706 SHAFT-AXLE(LH) 1
10 7D-7707 SHAFT-AXLE(RH) 1
11 8M-3837 PLUG-MAGNETIC(FINAL DRIVE OIL DRAIN) 2
12 8X-5699 SHAFT-PLANETARY 6
13 9D-8794 CARRIER-PLANETARY 2
14 9M-5892 SEAL-0-RING 2
15 148-4467 GEAR-SUN(20-TEETH) 2
16 148-4468 GEAR(27-TEETH) 6
17 214-1121 WASHER-THRUST(89.7*146*5.16-MM THK) 12
18 229-7376 BEARING 2
19 286-2955 HUB 2
20 286-2956 RETAINER 8
21 OL-1178 BOLT(3/4-10*2-IN) 70
22 2A-1162 GASKET(FINAL DRIVE OIL DRAIN) 2
23 2S-0115 WASHER-HARD(20*36.5*5-MM THK) 70
24 4S-5924 SEAL-0-RING 2
25 5M-1932 STUD-TAPERLOCK(1/2-13*2.17-IN) 12
26 6F-6672 SEAL-0-RING 2
27 6V-5839 WASHER(11*21*2.5-MM THK) 24
28 6V-5843 BOLT(M10*1.5*45-MM) 24
29 6V-8188 NUT(1/2-13-THD) 12
30 8T-4223 WASHER-HARD(13.5*25.5*3-MM THK) 12
31 8X-9564 SPACER(97.54*128.95*26.97-MM THK) 6
32 9X-8872 BOLT-LOCKING(3/8-16-0.875-IN) 8
   DIFFERENTIAL&BEVEL GEAR GP
1 1D-4720 NUT(5/8-11-THD) 24
2 1M-6573 CUP-BEARING(TAPERED ROLLER) 1
3 2D-9457 CONE-BEARING(TAPERED ROLLER) 1
4 3D-1100 CUP-BEARING(TAPERED ROLLER) 1
5 3D-1101 CONE-BEARING(TAPERED ROLLER) 1
6 3D-9552 RING-ADJUSTMENT 1
7 4F-2041 CUP-BEARING(TAPERED ROLLER) 1
8 5M-6592 CUP-BEARING(TAPERED ROLLER) 1
9 5T-3769 LOCK 1
10 6B-4852 CONE-BEARING(TAPERED ROLLER) 1
11 6G-1881 SHIM(0.178-MM THK) 8
12 6G-1893 SHIM(0.127-MM THK) 6
13 6G-7560 DIFFERENTIAL GP 1
14 7D-3029 PIN-THRUST 1
15 8D-4154 BOLT(3/4-16X2.75-IN) 14
16 8W-3064 RING-AJUSTMENT 1
17 9K-4454 LOCK 1
18 9M-2744 CONE-BEARING(TAPERED ROLLER) 1
19 9M-5874 SHIM PACK(INCLUDES 30-SHIMS) 1
20 105-1331 SEAL AS 1
21 105-8584 CAGE-BEARING 1
22 105-8586 PINION AS 1
23 4F-5695 PLUG-CUP 1
24 225-6554 CARRIER AS 1
25 3D-5692 BUSHING-TERMINAL 4
26 3S-1349 WASHER-HARD(31X52.5X6-MM THK) 4
27 8F-4486 BOLT(1-1/8-7X6.5-IN) 4
28 277-7213 GEAR-DIFFERENTIAL RING(51-TEETH) 1
29 OS-1585 BOLT(1/2-13X1.5-IN) 12
30 1T-0132 SEAL-O-RING 1
31 2H-3932 SEAL-O-RING 1
32 2K-0337 LOCKNUT(3/4-16-THD) 14
33 2S-5658 WASHER-HARD(17X29X3-MM THK) 24
34 4D-0449 SEAL-O-RING 1
35 4K-4937 BOLT(1/2-13X2.63-IN) 24
36 5D-7523 SEAL-O-RING 1
37 5P-8245 WASHER HARD(13.5X25.5X3-MM THK) 38
38 5P-8248 WASHER HARD(20X36.5X3.5-MM THK) 14
39 6K-7917 BOLT-LOCKING(1/2-13X1-IN) 2
40 8M-3391 COVER 1
   DIFFERENTIAL GP
1 6G-7472 HOUSING AS-DIFFERENTIAL 1
2 3D-6509 DOWEL 6
3 4D-7541 RETAINER 4
4 5T-9437 SPIDER-DIFFERENTIAL 1
5 8X-7790 HOUSING AS-DIFFERENTIAL 1
6 3D-6509 DOWEL 2
7 3D-8513 WASHER-THRUST(4.59X8.56X0.146-IN THK) 2
8 8W-9150 GEAR-DIFFERENTIAL BEVEL(24-TEETH) 2
9 6G-5483 BOLT(3/4-16X10.5-IN) 8
10 2K-0337 LOCKNUT(3/4-16-THD) 8
11 5P-8248 WASHER-HARD(20X36.5X3.5-MM THK) 8
12 107-2958 NUT(2-1/8-THD) 4
13 4D-7536 LOCK-NUT 4
14 8W-9151 PINION-DIFFERENTIAL(19 TEETH) 4
15 4D-7534 BEARING AS-ROLLER 4
   DRIVE GP -FINAL   
1 2A-3398 GASKET(FINALC DRIVE) 2
2 2G-4553 PLATE 2
3 2G-6109 COVER 2
4 5D-6792 RING-RETAINING 6
5 5F-0304 PLUG(FINAL DRIVE OIL DRAIN) 2
6 6Y-4119 BEARING-ROLLER 12
7 7D-2626 GEAR-RING(76-TEETH) 2
8 7D-7705 RING-RETAINING 2
9 7D-7706 SHAFT-AXLE(LH) 1
10 7D-7707 SHAFT-AXLE(RH) 1
11 8M-3837 PLUG-MAGNETIC(FINAL DRIVE OIL DRAIN) 2
12 8X-5699 SHAFT-PLANETARY 6
13 9D-8794 CARRIER-PLANETARY 2
14 9M-5892 SEAL-O-RING 2
15 148-4467 GEAR-SUN(20-TEETH) 2
16 148-4468 GEAR(27-TEETH) 6
17 214-1121 WASHER-THRUST(89.7X146X5.16-MM THK) 12
18 229-7376 BEARING 2
19 286-2955 HUB 2
20 286-2956 RETAINER 8
21 OL-1178 BOLT(3/4-10X2-IN) 70
22 2A-1162 GASKET(FINAL DRIVE OIL DRAIN) 2
23 2S-0115 WASHER-HARD(20X36.5X5-MM THK) 70
24 4S-5924 SEAL-O-RING 2
25 5M-1932 STUD-TAPERLOCK(1/2-13X2.17-IN) 12
26 6F-6672 SEAL-O-RING 2
27 6V-5839 WASHER(11X21X2.5-MM THK) 24
28 6V-5843 BOLT(M10X1.5X45-MM) 24
29 6V-8188 NUT(1/2-13-THD) 12
30 8T-4223 WASHER-HARD(13.5X25.5X3-MM THK) 12
31 8X-9564 SPACER(97.54X128.95X26.97-MM THK) 6
32 9X-8872 BOLT-LOCKING(3/8-16X0.875-IN) 8
   GEAR GP TRANSFER
1 3P-8147 SHIM PACK (INCLUDES 9-SHIMS) 1
2 4H-8878 CLIP 1
3 4S-8603 SCREEN GP-MAGNETIC (TRANSMISSION) 1
4 8M-7160 MAGNET 3
5 5K-9243 ELBOW-FLARED 1
6 6N-9340 SPACER (0.391X0.688X1.12-IN THK) 10
7 6P-2515 RING AS-LIFTING 1
8 1K-0958 CLAMP-CENTER 1
9 6Y-8972 YOKE 1
10 6Y-9220 RETAINER AS 1
11 2K-3455 PIN-SPRING 2
12 7G-1151 CASE-TRANSFER GEAR 1
13 7G-1152 TUBE AS 1
14 7G-1157 SHIM PACK (INCLUDES 22-SHIMS) 1
15 8P-3251 COVER AS 1
16 8P-1722 COVER 1
17 7B-3028 SCREW-DRIVE (NO 4XO.187-IN) 2
18 7S-2962 WASHER-SPRING (52.3X82.5X9.1-MM THK) 1
19 8P-3795 SCREEN-SUCTION 1
20 8T-0377 BOLT-12 POINT HEAD (5/8-18X5.5-IN) 1
21 9G-9959 CAGE-BEARING 1
22 108-4879 GEAR-TRANSFER (71-TEETH) 1
23 108-4880 GEAR-TRANSFER (54-TEETH) 1
24 235-2484 SEAL-LIP TYPE 1
25 271-1627 CAGE-BEARING 1
26 030-0060 CUP-BEARING 2
27 0L-2070 BOLT (3/8-16X2.25-IN) 10
28 0S-1566 BOLT (5/8-11X1.5-IN) 2
29 0S-1587 BOLT (1/2-13X1.75-IN) 17
30 0S-1588 BOLT (3/8-16X1.25-IN) 13
31 0S-1594 BOLT (3/8-16X1-IN) 4
32 0T-0102 BOLT (3/8-16X0.625-IN) 1
33 177-7886 CONE 2
34 1P-3934 CUP-BEARING 2
35 1P-3935 CONE-BEARING 2
36 2A-4639 BOLT (3/8-16X1.625-IN) 1
37 2M-3818 SEAL-O-RING 1
38 4D-3704 WASHER-HARD (17X30X5-MM THK) 1
39 5M-2894 WASHER-HARD (10.2X18.5X2.5-MM THK) 19
40 5P-8245 WASHER-HARD (13.5X25.5X3-MM THK) 17
41 5P-8247 WASHER-HARD (17X32X3.5-MM THK) 2
42 5S-7779 RING-RETAINING 1
43 6B-2882 SPACER (0.406XO.75X0.312-IN THK) 1
44 6M-5218 SEAL-O-RING 1
45 8H-7521 SEAL-O-RING 1
   WHEEL GP-FRONT
1 1B-6577 CONE-BEARING 2
2 1M-6573 CUP-BEARING (TAPERED ROLLER) 2
3 2J-2152 CUP-BEARING 2
4 4D-8695 BOLT (1.56X2X4.04-IN) 28
5 5B-3265 GASKET (COPPER) 2
6 5D-0765 NUT-FULL (1-5/16-12-THD) 28
7 5F-0304 PLUG (FRONT WHEEL OIL) 2
8 6G-4363 SHIM PACK (INCLUDES 16-SHIMS) 2
9 6G-6438 WHEEL-FRONT 2
10 7D-2815 COVER 2
11 7F-0880 GASKET-COPPER 2
12 7S-1874 CONE-BEARING 2
13 8M-3837 PLUG-MAGNETIC (FRONT WHEEL,OIL FILL) 2
14 133-4727 SPINDLE 2
15 137-2429 SEAL GP-DUO-CONE (FRONT WHEEL) 2
16 (EACH INCLUDES)
17 4M-0660 RING-SEALING 2
18 157-3900 RETAINER 2
19 157-3906 RETAINER-SEAL 2
20 0S-1625 BOLT (5/8-11X2.5-IN) 12
21 1A-2029 BOLT (3/8-16X1.125-IN) 12
22 2M-0340 SEAL-O-RING 2
23 5D-0764 WASHER-HARD (34X57X8-MM THK) 28
24 5M-2894 WASHER-HARD (10.2X18.5X2.5-MM THK) 12
25 6F-4855 SEAL-O-RING 2
26 8F-8733 SEAL-O-RING 2
   WHEEL GP-REAR
1 8X-9576 WHEEL 2
2 6G-0333 CLAMP 2
3 5P-1075 WASHER-HARD (10.2X22.5X3-MM THK) 8
4 9B-7237 BOLT (3/8-16X1.25-IN) 8
5 4D-8695 BOLT (1.56X2X4.04-IN) 56
6 5D-0764 WASHER-HARD (34X57X8-MM THK) 56
7 5D-0765 NUT-FULL (1-5/16-12-THD) 56
8 8L-9241 SEAL-O-RING 2
9 132-6350 RETAINER-SEAL 2
10 4D-4325 CUP-BEARING 2
11 4D-4324 CONE-BEARING 2
12 9D-0994 CUP-BEARING 2
13 5P-0505 CONE-BEARING 2
14 179-0736 SPINDLE 2
15 9M-5892 SEAL-O-RING 2
16 2A-3398 GASKET 2
17 9M-0135 PLUG 2
18 9M-2828 WASHER-HARD (28X44.5X6-MM THK) 66
19 1D-4638 BOLT (1-8X3.5-IN) 66
20 5T-4195 PLATE 2
21 9M-1974 WASHER-HARD (8.8X16X2-MM THK) 12
22 1B-7182 BOLT (5/16-18X1.25-IN) 12
23 4D-5738 SHIM PACK (INCLUDES 14-SHIMS) 2
24 208-8796 RETAINER 2
25 0S-1625 BOLT (5/8-11X2.5-IN) 20
26 5P-8247 WASHER-HARD (17X32X3.5-MM THK) 20